CW EE/RERRSAERDSEFHRIR HU-069B
CW Morse Cryptodecoder Upgrade

1ERRE : £ 10 5—

125, TF13 95—

2 iEREE—1 , BEESGRIBE (HER5RE )

Detailed installation tutorial can be obtained by scanning QR code on mobile Phone.

I .75 BoM

18 = (A—2IR)

HU-069B F4RRRCWEE/REATBAZE3 2%

¢ (KEY)

o = 3
/| Em-‘:er = Name #5%/Lable /| lﬁmfer /I an/azrks

1 3F07 EHLIHE 3F07 headphone socket / 1 /

2 [-¥7200] Screw pack / 1 /

3 E Spring / 1 /

4 U BB AT e U-shaped blacl.( an(li red connecting y 1 /

wirewires
S Housing / 1 /

=i
Es — o HR
/Number 4 Name RS /Lable /Number /Rem
arks
1 3F07 E#LHEE 3F07 headphone socket CON1, CON2, CON3 3 /
2 USB 1 EE USB socket P1 1 /
3 8050 =#RE 8050 transistor Q1 1 /
4 ERBAME 1K Blue and white potentiometer 1K RP1 1 /
TR =
5 A% zjb ® White red light-emitting diode LED1. LED2 2 /
5
6 HiFHBHE51Q Direct insertion resistor 51Q R5 1 /
. . . . R6. R7, R8,
7 EiFEME 1K Direct insertion resistor 1K R9. R10. R11 6 /
. . . . R1. R2, R3,
8 EiREME 10K Direct insertion resistor 10K R4. R13. R14 6 /
9 HifEBPE 200K Direct insertion resistor 200K R12 1 /
10 EHRHEE 104 Ceramic capacitor 104 C3. C4, C5, €8, C10 5 /
1" H fiR B 25 220uF Electrolytic capacitor 220uF c1 1 /
12 8P 1C [ 8P IC socket U2 1 /
13 16P 1C & 8P 1C socket U1 1 /
14 LM358 LM358 U2 1 /
15 STC8G1K17 STC8G1K17 U1 1 /
16 1*16P SHEEEE 1 * 16P single row socket LCD1 1 /
17 6*6*5 IR GE 6*%6%5 key KEY1. KEY2, KEY3 3 /
LCD1602 ;&S &
18 o REE LCD1602 LCD display screen LCD1 1 /
~E
19 1%16P B HEHEET 1 * 16P single row needle / 1 /
20 HENE 23S Buzzer LS1 1 /
21 S5tk Audio cable / 1 /
22 USB H3iRE%k USB power cord / 1 /
23 fERL 25 PCB Decoder PCB / 1 /
24 PRRRE Instructions / 1 /
25 ST Housing / 1 /
26 [=¥7200] Screw pack / 1 /

1. Eﬁﬁﬁﬁﬂ&mﬁ:ﬁﬁ?

RS

il ®
5
K4
=
.
4
i=}

CONI CWH 4 A

u2A
LM3S8  U2B peeg

ﬂ
8
3
-

2
S

CWE L

104 BEEP

NTED
Hﬂ

LCDT
LCD 1602

KEYl 1 [
2

3

LED 4
GND E 2 ps
Vs VES

< ‘_!I_l’u

Schematic& Component map

( ~\
) % N00000000000600060 RO Slo Huows )
cons l:Hn.lcm R4 10K fO V10240608
CWKEY RIS.--Q [ 10k |Q P1
¥ 8 00000000 % 45000 c2 / -
o Ut sTcestkZ 8 - - 10". (32 -il
00000000 ! 0000 cii04 cstm -
| = 8 Lst ﬂw@ oy CONI
8 01__ro 01__ro Gl__J-° g
Qo 2 o-[mxl-oo-|w|<|-oo-|m<|-o O
:)8 & 559“5°o-|m|-oo11x|-oo-|u<|-o 8 :
CHOUT  Lep2 w1/ O sut su2 CH_IN
* wooem - [ 1 [T |'@*
L ) mooon D 9 o-“g o-“g o-—g .




MRS S AR SRS — HHI S HE =,

For detailed welding & shell assembly steps, please scan the QR code to view the graphic tutorials.

1, 124E51Q, 1K, 10K, 200K E3[H.
Solder resistance of 51 Q, 1K, 10K,
and 200K.

2, ¥ usb HEEE.
Solder USB socket.

3. IRIEEIEEE

Solder audio socket.

Eredy
<&

4, f2HE 10 [ 8P F 16P. GEEELO 5 1E)
Solder the I1C socket 8P and 16P. (Pay
attention to the direction of the IC
socket)

5. R 104 EREE,

Solder 104 ceramic capacitors.

6. 1BIE 6x6¥5 IRHE,
Solder 6*%6*5 key.

7. BEREOEXRE.
Solder white emitting red
|ight-emitting diodes. (Long positive
short negative)

(KIEFES)

BE.
201

Solder 8050 transistor and 220uF
electrolytic capacitor. (Long
positive short negative)

8, J85E 805
(KIE

9. f24E 102 BAIEE.
Solder the 102 potentiometer.

10, JBHE 1%16P HiFF,
Solder 1 * 16P socket.

11, IRIRHEISEE.

Solder buzzer.

12, ¥% STC8G1K17 F1 LM358 ix i E! 1C
EE. GEESRARD

Insert the STC8G1K17 and LM358 chips
into the 1C socket. (Pay attention to
chip direction)

13, 4 1*16P HESTIEE] LCD k.
Solder 1 * 16P pins onto the LCD
screen.

oS ooy 8 [T ik I e

14, 3% LCD AR 1*16P HEF L.
Insert the LCD screen into a 1 * 16P
socket.

- \(.‘. A

15, FA M3 SR Fnsmatig s TR
Assemble the housing with M3 screws and
copper pillars.

16\ F M3*25 1224 FZ £ B
TR h#TEEH SR TG .
Fix the two pieces of acrylic with
M3 * 25 screws and nuts, and install
the spring on the nut.

17, BIEML R hRERR LR L
B, BM*2 B2 MEREE, REEM
BAMALRE ZER,

Install the top acrylic on top of two
pieces of acrylic, secure with M3 * 12
screws and cover nuts, and place the
acrylic bracket in the groove.

18, WG SSREOM U BT B o B2
EM328822 b, HiTRES.

Install the U-shaped red and black
connecting wires of the audio
interface onto M3 * 12 screws and
tighten the cover nuts.

S

& D

19\ K EIRABMIFIIRIE 52 13 A M3*16
1R F S I TEE .

Install the two pieces of acrylic at
the bottom and secure them with M3 *
16 screws and cover nuts.

®

20 IR EBIR E AR R E M6 IE L AN E 6,
BRI R EH RIS MEREE.
Install M3 * 6 screws and cover nuts
onto the tail of the button rocker
panel, insert the rocker panel into the
bracket, and secure it with nuts and
cover nuts.




